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30.000 MHz 1,000 GHz 1.000 MHz 563.40080 MHz -45.75 dbm -32.75 de 30.000 MHz 1,000 GHz 1.000 MHz 976.57401 MHz -44.16 dom -31.18 d8
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30.000 MHz 1.000 GHz 1.000 MHz 806.33933 MHz 44,47 dom 31,47 de 30.000 MHz 1.000 GHz 1.000 MHz 706.47926 MHz -45.44 dim -32.44 dg
1.000 GHz 1.845 GHz 1.000 MHz 1.68263 GHz -45.45 dBm -32,45 de 1.000 GHz 1.845 GHz 1.000 MHz 1.09143 GHz -45.42 deém -32.42 d@
1.915 GHz 3,000 GHz 1.000 MHz 1.91588 GHz -43.33 dem -30.33 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.49872 GHz -42,99 dam -29,99 d8
3.000 GHz 7,000 GHz 1.000 MHz 6.46282 GHz -40.27 dém -27.27 de 3.000 GHz 7.000 GHz 1.000 MHz 6.08136 GHz -39,73 dem -26.73 de
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30.000 MHz 1.000 GHz 1.000 MHz 815.06497 MHz -45.36 dBm -32.36 dB 30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -44.71 dém -31.71 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.24725 GHz ~45.60 dém -32.60 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.65180 GHz ~45.49 dBm -32,49 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.46781 GHz -43.64 dém -30.64 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.82622 GHz -43.65 dBm -30.65 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.82540 GHz -39.52 dém -26.52 de 3.000 GHz 7.000 GHz 1.000 MHz 6.39183 GHz -39.61 dém -26.61 d8
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saronis. FCC RF Test Report

Report No. : FG122708A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (Eljeééﬂgggs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0019 0.0111
40 Normal Voltage 0.0023 0.0154
30 Normal Voltage 0.0122 0.0069
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0115 0.0137
0 Normal Voltage 0.0065 0.0139
-10 Normal Voltage 0.0137 0.0169 PASS
-20 Normal Voltage 0.0138 0.0035
-30 Normal Voltage 0.0120 0.0135
20 Maximum Voltage 0.0083 0.0126
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0181 0.0222

Note: Normal Voltage = 3.87V. ; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.45 V
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Report No. : FG122708A

Test Conditions Middle Channel GS(g/ISlfA(;O (Egzl\éllc?ggs 8) lenitrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0049 0.0158
40 Normal Voltage 0.0026 0.0136
30 Normal Voltage 0.0118 0.0034
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0136 0.0106
0 Normal Voltage 0.0134 0.0126
-10 Normal Voltage 0.0026 0.0136 PASS
-20 Normal Voltage 0.0029 0.0154
-30 Normal Voltage 0.0106 0.0126
20 Maximum Voltage 0.0051 0.0017
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0122 0.0036
Note:

1. Normal Voltage = 3.87V.

; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V WCDMA Band I WCDMA Band IV Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.81 2.99 2.84
Middle CH 2.78 2.87 2.87 PASS
Highest CH 2.87 2.67 2.90
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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WCDMA Band IV (RMC 12.2Kbps)
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26dB Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.72 4.72 4.73
Middle CH 4.72 4.72 4.72
Highest CH 4.71 4.76 4.72
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SPORTON LAB.

FCC RF Test Report Report No. : FG122708A

WCDMA Band V (RMC 12.2Kbps) WCDMA Band Il (RMC 12.2Kbps)
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result
M1 1 825.531 MHz 21.28 dém nd8 down 4.715 MHz M1 1 1.851531 GHz 20.75 dém nde down 4.715 MHz
T1 1 824.042 MHz -4.96 dbm nd8 26.00 d& T1 1 1.850042 GHz -5.68 dbm nds 26.00 dB
T2 1 628.758 MHz -4.62 dbm Q factor 175.1 T2 1 1.854758 GHz -4.94 dbm q factor 392.7

Middle Channel

Middle Channel

trum trum —
Ref Level 30.00 dém Offset 14.80 d8 & RBW 100 kHz Ref Level 30.00 dém Offset 15.40 d8 & RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 10 ys @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
1 835.531 MHz 21.58 dém nd8 down 4.715 MHz 1 1 1.879131 GHz 21.19 dém ndé down 4.715 MHz
T1 1 834.042 MH2 -4.23 d8m ndg. 26.00 d& T1 1 1.877642 GHz -4.68 dBm ndg. 26.00 dB
T2 1 838.758 MHz -4.24 dBm Q factor 177.2 T2 1 1.882358 GHz -4.66 dBm Q factor 398.5
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Spectrum Spectrum —
Ref Level 30.00 dém Offset 14.80 d8 & RBW 100 kHz Ref Level 30.00 d8m Offset 15.40 d8 & RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 10 ys @ VBW 300 kHz  Mode Auto FFT
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arker larker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result
M1 1 847.179 MHz 21.46 dém nd8 down 4.705 MHz M1 1 1.908179 GHz 20.78 dém nde down 4.755 MHz
T1 1 844.242 MH2 -4.10 dBm nde. 26.00 d& T1 1 1.905222 GHz -5.70 dBm ndg. 26.00 dB
T2 1 848.948 MHz -4.00 dBm Q factor 180.0 T2 1 1.909978 GHz ~5.46 dBm Q factor 401.3
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Ref Level 30.00 dém  Offset 15.40 d& e RBW 100 kHz
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Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.711531 GHz 20.31 dém nd8 down 4,725 MHz
T1 1 1.710042 GHz -5.72 dém ndg. 26.00 d&
T2 1 1.714768 GHz ~5.72 dBm Q factor 362.2
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Ref Level 30.00 dém Offset 15.40 d8 & RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT
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Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 1.733179 GHz 21.03 dBm nd8 down 4.715 MHz
T1 1 1.730242 GHz -4.84 dBm ndg. 26.00 dB
T2 1 1.734958 GHz -4.61 dBm Q factor 367.6
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Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1.753179 GHz 20.75 dBm nd8 down 4.715 MHz
T1 1 1.750242 GHz -4.89 dBm nde. 26.00 d&
T2 1 1.754958 GHz ~5.42 dBm Q factor 371.8
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Occupied Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.14 4.15 4.14
Middle CH 4.13 4.15 4.14
Highest CH 4.13 4.15 4.14
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trum trum _
Ref Level 30.00 dém Offset 14.80 d8 RBW 100 kHz Ref Level 30.00 dém Offset 15.40 d8 RBW 100 kHz
o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 825.531 MHz 21.13 dém M1 1 1.851521 GHz 20.43 dém
T1 1 824.33207 MHz 11.55 dBm Occ Bw 4.135864136 MHz T1 1 1.8503321 GHz 11.34 dBm Occ Bw. 4.145854146 MHz
T2 1 828.46793 MHz 12.52 dBm T2 1 1.8544779 GHz 11.49 dBm
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T2 1 848.65794 MHz 12.66 dBm T2 1 1.9096679 GHz 11.92 dBm
{ N J Wi e { B, ), (00—
08:43:08 €

1 A27 of A35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

Page Number
Report Issued Date :
Report Version :

Jun. 16, 2021
Rev. 01



saronis. FCC RF Test Report

Report No. : FG122708A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectum | k2
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o Att 30 dB  SWT 10 ps & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
o mi[1] 20.26 dBm
i M 171297900 GHz,
= e T 00 B, 4.135864136 MHz
w "
10 di X
/ \
0 ’ :
/ \
-10 )’ {
A v\
20 d I LA
AN WA,
S0 d
-40 di
-50
-60 d
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.712979 GHz 20.26 dBm
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M1 1 1.731731 GHz 20.89 dBm
T1 1 1.7305321 GHz 11.60 dBm Occ Bw 4.135864136 MH2
T2 1 1.7346679 GHz 11.56 dBm
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T2 1 1.7546679 GHz 11.50 dBm
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Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)
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Highest Band Edge
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum
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Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel
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WCDMA Band IV (RMC 12.2Kbps)
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Frequency Stability

Test Conditions Middle Channel (RMC 1!;&“2’:53?1\2/.2““) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0072
40 Normal Voltage 0.0216
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0135
0 Normal Voltage 0.0169
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0211
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0065

Note: Normal Voltage = 3.87V ; Battery End Point (BEP) =3.65V ; Maximum Voltage =4.45V
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Test Conditions Middle Channel ga%hﬂlggzggs“) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0023
40 Normal Voltage 0.0111
30 Normal Voltage 0.0126
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0136
0 Normal Voltage 0.0051
-10 Normal Voltage 0.0122 PASS
-20 Normal Voltage 0.0127
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0000
20 Battery End Point 0.0021
Note:

1. Normal Voltage = 3.87V ; Battery End Point (BEP) =3.65V ; Maximum Voltage =4.45V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel \(All?cli/lDCMfz_gaKnbcz)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0026
40 Normal Voltage 0.0011
30 Normal Voltage 0.0133
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0125
0 Normal Voltage 0.0136
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0113
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0055
Note:
1. Normal Voltage = 3.87V. ; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.45V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission
GSM850 (GSM)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1672 -59.52 -13 -46.52 -66.49 1.58 10.70 H
2510 -45.25 -13 -32.25 -53.50 2.10 12.50 H
Middle 3348 -60.68 -13 -47.68 -69.57 2.86 13.90 H
1672 -55.66 -13 -42.66 -62.63 1.58 10.70 \
2510 -48.61 -13 -35.61 -56.86 2.10 12.50 \Y
3348 -59.60 -13 -46.60 -68.49 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE 1 Tx slots)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1672 -57.98 -13 -44.98 -64.95 1.58 10.70 H
2508 -47.33 -13 -34.33 -55.58 2.10 12.50 H
Middle 3348 -60.11 -13 -47.11 -69.00 2.86 13.90 H
1672 -55.77 -13 -42.77 -62.74 1.58 10.70 V
2510 -48.07 -13 -35.07 -56.32 2.10 12.50 V
3348 -60.47 -13 -47.47 -69.36 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1672 -65.04 -13 -52.04 -72.01 1.58 10.70 H
2510 -60.11 -13 -47.11 -68.36 2.10 12.50 H
Middle 3348 -60.06 -13 -47.06 -68.95 2.86 13.90 H
1672 -63.63 -13 -50.63 -70.60 1.58 10.70 \Y
2510 -59.34 -13 -46.34 -67.59 2.10 12.50 V
3348 -59.29 -13 -46.29 -68.18 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3759 -55.18 -13 -42.18 -67.44 2.64 14.90 H
5640 -54.36 -13 -41.36 -66.22 2.94 14.80 H
Middle 7524 -52.58 -13 -39.58 -62.35 3.39 13.16 H
3759 -54.77 -13 -41.77 -67.03 2.64 14.90 V
5640 -55.31 -13 -42.31 -67.17 2.94 14.80 V
7524 -52.29 -13 -39.29 -62.06 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE 1 Tx slots)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3759 -55.92 -13 -42.92 -68.18 2.64 14.90 H
5640 -54.31 -13 -41.31 -66.17 2.94 14.80 H
Middle 7524 -52.70 -13 -39.70 -62.47 3.39 13.16 H
3759 -55.47 -13 -42.47 -67.73 2.64 14.90 V
5640 -55.57 -13 -42.57 -67.43 2.94 14.80 V
7524 -52.44 -13 -39.44 -62.21 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3759 -55.94 -13 -42.94 -68.20 2.64 14.90 H
5640 -54.48 -13 -41.48 -66.34 2.94 14.80 H
Middle 7524 -52.26 -13 -39.26 -62.03 3.39 13.16 H
3759 -56.01 -13 -43.01 -68.27 2.64 14.90 V
5640 -54.86 -13 -41.86 -66.72 2.94 14.80 V
7524 -51.84 -13 -38.84 -61.61 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3465 -57.31 -13 -44.31 -68.05 2.604 13.34 H
5199 -54.30 -13 -41.30 -64.81 3.011 13.52 H
Middle 6936 -54.14 -13 -41.14 -64.34 3.271 13.47 H
3465 -57.91 -13 -44.91 -68.65 2.604 13.34 \%
5199 -54.37 -13 -41.37 -64.88 3.011 13.52 \%
6936 -53.89 -13 -40.89 -64.09 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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